DIRECT DRIVE SCREWDRIVER

Ir;\?gx Parts No. Description IT\?SX Parts No. Description
1 75-725101 Motor Housing 24 30124 Pin (3) (4x13.8)
2 AS000102 Pin (2x18.8) 05 80225 Bushing (3)
3 | 75-725103 Air Inlet 080245 Needle Bearing (3) (4x7x8)
4 AS00304 Trigger 26 | 70626 Work Spindle
5 75-725105 Valve Stem 27 | 080227 Ball Bearing (2) (6201z2)
6 75-725106 Valve Bushing 28 70133 Washer
7 40333-12 O-Ring (6x1.5)| 29 |71946 Set Screw (2) (M5x4)
8 73108 Valve Spring 30 | QC-01SUB Quick Change Chuck (1/4")
9 70109 O-Ring (9.8x1.9)] 31 | OR02607108 O-Ring (2) (26.7x1.78)
10 | 75-725146 Valve Stem 32 | 75-725121 Reversing Valve
11 | 75-725145 Rubber Spacer 33 | 70534 Clamp Nut
12 | 80214 End Plate 34 |80209 O-Ring (12x1.6)
13 1052213 Ball Bearing (696zz)| 35 75-725110 Reversing Valve Knob
14 | 75-725114 Rear End Plate 36 75-725136 Screw (M3x10)
15 | 80215 Rotor 37 | 75-725137 Fixed Shaft
16 | 80216 Rotor Blades (5) 38 | 500111 O-Ring (10.8x2)
17 |1 80217-13 Pin (2.5x55)| 39 | PN0O3000300 Pin (2) (3x3)
18 | 80218-22 Cylinder 40 | OR00705105 O-Ring (7.5x1.5)
19 | 75-725119 Front End Plate 41 75-725107 Exhaust Diffuser
20 030113 Ball Bearing (626zz) | 42 |40309-18 Screw (TS2.9)
21 | 70117 Spring Pin (2x5)| 64 | 75-725152 Rubber Grip
22 180222 Internal Gear 65 | 75-725112 Reverse Valve Case
03 80223-11 Planet Gear (3) 66 | 51217 Spring Pin (2x4)
80223-14 Planet Gear (3) 67 | 75-725153 Damping Material

*Optional Parts

0904-001 03,31,2009




